Cod : GRLDTOORXBRXR95

Rev : 00

Ed: 02/19

N
/m

TowRX

Dansk manual

BRXR 95
COMFORT




Del tegning

W

NS

:‘ %813

S15




Inder dele




Parts List

No. Description QTY No. Description QTY
1 Computer 1 31 Crash pad ®22*918*16*®4 2
2 Bolt M5*10*®8 4 32 Washer d4*®9*1 2
3 Handle pulse wire 2 2 33 Bolt ST4.2*19%¢8 11
4 Trunk wire 1 1 34 Rectangular bush J50*100*60 2
5 Handlebar post join 1 35 Supporting shoe for seat 1
6 Handlebar 1 36 | Bolt ST3*6*®5.6 4
7 Arc washer d8*®20*2*R30 6 37 Stator for handlebar 1
8 Spring washer d8 24 38 Rubber blanket 51*44*9.7 1
9 Bolt M8*16*S6 8.8 14 39 Eccentric gear $25*30 1
10 Cover of handlebar post join 1 40 Washer d6*®12%1.2 6
11 Foam grip ®30*3*340 2 41 Spring washer d6 8
12 Trunk wire 2 1 42 Bolt M6*16*S5 2
13 Main frame 1 43 Bolt M6*16*S5 2

14L/R | Pedal L/R 2 44 Adjusted shaft 1
15 Front bottom tube 1 45 Left end cap of rear bottom tube 1
16 Bolt M8*20*S13 8.8 12 46 | Arc washer d6*®16*1.5*R16 2
17 Washer d8*¢20*2.0 26 47 Adjusted handlebar 1

18L/R | End cap of Front bottom tube 2 48 Bushing for adjusted handle 1
19 Bolt ST4.2*25*910.5 8 49 Handlebar 1
20 Cover of slideway 2 50 Foam grip ©23*5*500 2
21 Bolt M5*8*®8 2 51 Nut M8*H16*S13 2
22 Handle pulse wire 1 2 52 Left cover 1
23 Hole for wire ®12*11*®3 2 53 Handle pulse wire 2
24 Right cover 1 54 Cover board 1
25 Bolt ST4.2*16*®8 12 55 Bolt M8*47*20*H5 2
26 Rear bottom tube 1 56 Bolt ST4*19*®7 2
27 Right end cap of rear bottom tube 1 57 Washer d6*®12*1 2
28 Foot pad 2 58 Handle pulse 2
29 | Adapter 1 59 | Round end cap $25*16 4
30 Slideway 1 60 Assembly Of Saddle Frame 1




No. Description QTY No. Description QTY
61 Square end cap J50*25*14 2 91 Nylon nut M8*H7.5*S13 1
62 Seat 1 92 Idler connecting rod 1
63 Bolt M6*40 4 93 Wave washer 1
64 | Back cushion 1 94 | Bearing 2 2
65 | Wrench $S13-14-15 1 95 Idler ®39*®34*24 1
66 Wrench S6 1 96 Washer d12*®17*0.5 1
67 | Wrench S5 1 97 Bolt M8*10.5*®10*9.5*S12 1
68 Packaging tube 1 98 Bolt M6*16*S10 2
69 Bolt M8*20*S6 4 99 Spring washer d6 2
70 | BoltM8*10 1 100 | Washer d6*®12*1.2 2
71 Shaft with a collar d10 2 101 | Washer d12 3
72 Shaft ®10.1*64 1 102 | Magnetic plate shaft 1
73 Anti-skid board 1 103 | Magnetic plate 1
74 Washer d6*®16*1.5 3 104 | End cap 2
75 | Bolt M6*12*S10 2 105 | Spring ®1.5*®15*53*N16 1
76 Flywheel 1 106 | Belt 1
77 Trunk wire 1 107 | Magnet 40*25*10 6

78L/R | Chain cover 2 108 | Bolt M6*45*S10 1
79 Crank cover 1 109 | Nut M6*H5*S10 2
80 | Nut M10*1.25 2 110 | Motor 1

81L/R | Crank 2 111 | Bolt ST4.2*16 5
82 | Washer d17 1 112 | Sensor holder 1
83 | Bearing 6203-2RS 2 113 | Sensor 1
84 Spacer ®22*918*4 1 114 | Electronic tension wire 1
85 | Nylon nut M6*H6*S10 4 115 | Flywheel shaft 1
86 | Beltplate 1 116 | Spacer ®15*®10.2*9 1
87 | Axis 1 117 | Wave washer d10*®13.5*0.3 1
88 | Magnet ®15*7 1 118 | Nut M10*1*H5*S17 2
89 | Bolt M6*16*S10 4 119 | Nut M10*1*H8*S15 2
90 | Spring ®2*®12*54*N15 1 120 | Small belt pulley 1




SKkruer, skiver og varktej

#16 M8*20*S13 12PCS
#17 d8*@20*2 22PCS
#8 d8 20PCS

#9 M8*16*S6 10PCS
#7 d8*J20*2*R30 6PCS

#41 d6 6PCS

#46 d6*®16*1.5"R16 2PCS

@@@9@@f§

@

) ) #43 M6*20*S5 2PCS

@

. #69 M8*20*S6 4PCS

#51 M8*™H16"S13 2PCS

[I—H#95 M8*47*20*H5 2PCS

#40 d6*®12*1.2 4PCS

© = &

#63 M6*40 4PCS

® &

[]

#2 M5*10* 8 4PCS

S14
= @#65 S13-14-15 1PC
S15
ﬁ #66 S6 1PC
S6
W

#67 S5 1PC




Stepl:

) #16 M8*20*S13 4PCS
S13
#17 d8*@20*2 4PCS #65 S13-14-15 1PC

Fjern emballerings roret (68), boltene (16) og skiverne (17) fra
hovedrammen (13) ved hjalp af skruenegle (65), skal du opbevare dem til

nzeste brug.



Step 2:

o

() #8 d8 8PCS 513
#17 d8*@20*2 8PCS #65 S13-14-15 1PC

#16 M8*20*S13 8PCS

Skru boltene (16), fjederskiverne (8) og skiverne (17) ud med skruenggle (65), og
fastgor derefter det forreste bundrgr (15) og det bagerste bundrgr (26) pa

hovedrammen (13) med skruenggle (65) ), bolte (16),



Step 3:

@D #9 M8*16*S6 4PCS

l #7 d8*@20*2*R30 4PCS

@ #8 d8 4PCS

m#éﬁ S6 1PC

a. Tag boltene (9), fjederskiverne (8) og bueskiverne (7) ud af hovedrammen
(13) med skruenggle (66).

b. Seet deekslet pa styrestangs forbindelsen (10) i styrestangs forbindelsen
(5), tilslut computerledningen 1 (4) og motorledningen 2 (12) godt; tilslut
handtags puls ledning 2 (3)Sammen med Pulstrad 1 (22) godt.

c. Samling af styrestangs forbindelse (5) til hovedrammen (13) med bolte (9),
fiederskiver (8) og bueskiver (7); plast deeksel saettes over pa styrestangs

forbindelsen (10).



Step 4:

@ #41  d6 2PCS
446 d6*d16*1.5'R16 2PCS

. #43  M6*20*S5 2PCS

#65 $13-14-151PC :SIBE
#67 S5 1PC

a. Monter pedal (14L / R) til hovedrammen (13) med skruenggle (65).
b. Tag bolte (43), fjederskiver (41) og bueskiver (46) ud af den justerede styr
(47) med skruenggle (67), og fastger derefter det justerede styr (47) til den

justerede aksel (44) med bolte (43), fjederskiver (41) og bueskiver (46).



Step 5:

#17 d8*@20*2 8PCS

e #9 M8*16°56 4PCS
60 #69 M8*20*S6 4PCS m 56
0) #8 d8 4PCS

®

a. Tag boltene (69), fiederskiverne (8) og skiverne (17) ud af stgtteskoen til seedet
(35) ved hjzelp af skruenggle (66), og st derefter monteringen af sadel rammen (60)
pa stptteskoen til seedet (35) med skruenggle (66), bolt (69), fijederskiver (8) og skive
(17).

b. Tag boltene (9), skiverne (17) ud af seedet (62) med skruenggle (66), og seet
derefter saedet (62) pa samlingen af sadel rammen (60) med skruengglen (66),

boltene (9) og skiverne (17).



Step 6:

@ #51 M8*H16*S13 2PCS
(——m #55 M8*47*20*H5 2PCS
© #17 d8*§40*2 2PCS
© #40 d6*§92*1.2 4PCS
N #63 M6*40 4PCS
() #41 d6 4PCS
) #8 d8 2PCS
1

a. Tag bolte (63), fiederskiver (41) og skiver (40) ud af bag puden (64) med
skruenggle (65); fastger derefter bag puden (64) til samlingen af sadel rammen (60)
med skruenggle (65), bolte (63), fjederskiver (41) og skiver (40).

b. tag styret (49) til samling af sadel ramme (60) med skruenggle (65), bolte (55),
skiver (17), fjederskiver (8), mgtrikker (51) og deekplade (54).

c. Tilslut handtagsimpulsledningen (53) og handtagspulstraden 1 (22) godt.



Step 7:

@ #9 M8'16*S6 2PCS

——#7 d8*020"2*R30 2PCS [ g;
#65 $13-14-151PC
@7#8 d8 2PCS

@ fmm————#2  M5*10 4PCS
#66 S6 1PC
(

a. Tilslut kablet til computeren (1a) motor ledning 1 (4) godt; tilslut ledningen til
computeren (1b) Sammen med ledningen fra puls handtag. (3)Tag boltene (2) ud fra
bagsiden af computeren (1), og st derefter computeren (1) fast pa styrestangs
forbindelsen (5) med skruenggle (65) og boltene (2).

c. Tag boltene (9), fjederskiverne (8) og lysbueskiven (7) ud af styrestangs
forbindelsen (5) med skruenggle (66), og fastggr derefter styret (6) til styrestangs
forbindelsen (5) med bolt (9) ), fjederskiver (8) og bueskive (7).

d.Seet adapteren (29) i stremhullet pa bagsiden af keededaekslet (13), og saet derefter
adapteren i en stikkontakt.

Bemaerk : Afbryd stremkilden, nar du ikke bruger den i lang tid.



Justering af saede

Justér sadet til et passende sted,

traek det justerede styr (47) op i

vandret position, og las derefter.

Saedet kunne flyttes i vandret retning,

nar det treekkes ind i styret (47) og
seetter foden pa pedalen




Function:

1. Program: 21 programs as following

A: 1 Manual Program

1"5:8 SPEED u u WLSPE
] ' 9

MANU

pu
pu

= QA z

B: 10 Preset Program Profile (PROGRAM: P1-P10)

TIME PULSE m

E PULSE

HHH P = P HHE P 8 P
DIST. KM LEVEL DIST. KM LEVEL

HE b on . 8
PROGRAN | e e = PROGRAN | e

508 @3 | P 048 py P
DS KM ' LEVEL DST. KM ' LEV
HH J 3 HE 8

b

e -
PROGRAM | et e e e PROGRAM | o i

TIME PULSE TIME PUI

“ pg

a0 P

9
L™
o

LSE
EL
LSE
El
LSE

'l'll'l 3 .l'lﬂ

LS. (NAN]
PROGRA | m s, PROGRAM | e
HEHH ‘g F HHH F 3 P
PROGRAN | = PROGRAN | e e




PULSE

TIME PULSE T

nan .
Uy (] P :
DIST. KM LEVEL DIST.

i Y

| [ |
PROGRAM | o

LEVEL

=
c3
D

g3
3
W

1 |
PROGRAM | ===

P1: ROLLING P2:VALLEY P3: FATBURN P4:RAMP P5:MOUNTAIN
P6: INTERVAL P7:CARDIO P8:ENDURANCE P9:SLOPE P10:RALLY

C: 1 Watt Control Program (WATT PRO: P16)

TIME PULSE

SHI ]

DIST. KM LEVEL
2 P D
LSS
WATTFRO
E=========
N N N N

D: 4 Heart Rate Control Program: (PULSE PRO: P17-P20)

55%H.R, 75%H.R, 95%H.R and TARGET H.R

TIME PULSE TIME PULSE
00 53 B | P HiHH sj lﬁF P
uueE = == ! UuwirE E_=_= ‘

m= == 2" Tptemo = == 2" pseer

HHH P :i:'; P HiHH PE“ P
Ofjz== g= - g | H =EE==E€= ‘

e s o
mml =2 2w pysem - PULSE PRO

E: 5§ User Setting Programs: CUSTOM1 to CUSTOMS (P

11~ P15)
TIME PULSE TIME PULSE
600 O ¢ ¢ | P 000 D ¢ p
DIST. [] ' ' LEVEL DIST. " ‘ LEVEL
nn | - [ nn - . - (
(TN = o= mm { [XRX] = = = !
- . - -, . 1 1
] ] -, O -
" - - -




000l @ (3 P 000 O oy | P
5'..‘?: ﬂ '--5 Lm! B.d E'E 'EL:E “3
000 P P
0o §E '5-- 2

1. Record the user's data of 5 User Setting Programs.

2. Display Speed(RPM), TIME and WATT., CAL and DIST, at the
same time.

3. The computer will turn off automatically if there is no operation,
speed signal and pulse signal over 4 minutes. Meanwhile,it will
store your current exercise data and urn the loading resistance

to the minimum. Once you press any button or in motion, the

computer will turn on automatically.

1. ENTER:

® In "stop" mode, press ENTER button to enter into program
selection and setting value which flash in related window.

A: When you choose the program, press Enter to confirm the one you
like.

B: When in setting, press ENTER to confirm the value that you



would like to preset.
® During the start mode, press ENTER to choose display the speed

or RPM, or switch automatically.

2. START/STOP:

@® Press START/STOP button to start or stop the programs.

® During any mode, hold down this button for 2 seconds to totally
reset the computer.

3. UP:

® In stop mode and the dot matrix character flash, press this
button to select the program up. If the related window value flash,
press this button to increase the value.

® During the start mode, press this button to increase the training
resistance.

4. DOWN:

® In stop mode and the dot matrix character flash, press this
button to select the program down. If the related window value
flash, press this button to decrease the value.

® During the start mode, press this button to decrease the training

resistance.

5. RECOVERY:



@ First test your current heart rate and show your heart rate value,
press this button to enter into pulse recovery testing.

@® When you are in pulse recovery mode, press this button to exit.

NOTE: @ To press or rotate of UP, DOWN button should be
followed by different model.
@ It is suggested to cover your finger within the marked

region to select functions in case of any wrong action.

1. Turn on the computer

Plug in one end of the adaptor to the AC electrical source and
connect the other end to the computer.

The computer will beep and enter into initial mode.

2. Program select and value setting

® Manual Program and Preset Program P1~P10

A. Press UP, DOWN button to select the program that you like.

B. Press ENTER button to confirm the selected program and enter
time setting window.

C. The time will flash, and then press UP, DOWN button to set up
your desired time. Press ENTER to confirm the value.

D. The distance will flash, and then press UP, DOWN button to set



up the desired distance value. Press ENTER to confirm the value.

E. The calories will flash, and then press UP, DOWN to set up the
desired calories to be consumed. Press ENTER to confirm the value.
F. The pulse will flash, and then press UP, DOWN button to set up
your desired target pulse. Press ENTER to confirm the value.

G. Press START/ STOP to begin exercise.

@® Watt Control Program(WATT PRO:P16)

A. Press UP, DOWN to select the watt control program.

B. Press ENTER to confirm the selected watt control program, and
enter into time setting window.

C. The time will flash, and then press UP, DOWN button to set up
the desired time,. Press ENTER to confirm the value.

D. The distance will flash, and then press UP, DOWN button to set
up the desired distance value. Press ENTER to confirm the value.

E. The calories will flash, and then press UP, DOWN button to set
up the desired calories to be consumed. Press ENTER to confirm the
value.

F. The pulse will flash, and then press UP, DOWN button to set up
your desired target pulse. Press ENTER to confirm the value.

G. The watt display will flash, and then press UP, DOWN button to
set up the watt to do the exercise. Press ENTER to confirm the value.

H. Press START/ STOP to begin exercise.



NOTE: The WATT value is decided by the TORQUE and RPM. In
this program, the WATT value will keep at constant value. It means
that if you peddle quickly, the load resistance will decrease and if you
peddle slowly, the load resistance will increase to ensure you at the

same watt value.

® HEART RATE CONTROL PROGRAM: 55%H.R, 75% H.R
and 95% H.R(PULSE PRO: P17-P19)

The maximum heart rate depends on different age and this program
will ensure you do the healthy exercise within maximum heart rate.
A. Press UP , DOWN button to choose the heart rate control
program.

B. Press ENTER to confirm the heart rate control program, and

enter into AGE setting window.

T

T ]
(oSt W | " 5 LEVEL

ﬁ.s ] ---E-- :

g3

" e PULSE PRO

C. The time will flash, and then press UP, DOWN button to set up
the desired time. Press ENTER to confirm the value.

D. The distance will flash, and then press UP, DOWN button to set
up the desired distance value. Press ENTER to confirm the value.

E. The calories will flash, and then press UP, DOWN button to set



up the desired calories to be consumed. Press ENTER to confirm the
value.

F. The age will flash, and then press UP, DOWN button to set the
user's age. Press ENTER to confirm the value.

G. When the target heart rate control program flash, the computer
will display the user's target heart rate according to user's age.

H. Press START/ STOP to begin exercise.

® HEART RATE CONTROL PROGRAM: TARGET HEART
RATE(PULSE PRO: P20)

The user can set any target heart rate to do the exercise.

A. Press UP, DOWN button to select TARGET HEART RATE
program.

B. Press ENTER to confirm your choice and enter time setting
window.

C. The time display will flash, and then press UP, DOWN button to
set the desired time to do the exercise. Press ENTER to confirm the
value.

D. The distance will flash, and then press UP, DOWN button to set
up the desired distance value. Press ENTER to confirm the value.

E. The calories will flash, and then press UP, DOWN button to set

up the desired calories to be consumed. Press ENTER to confirm the



value.

F. The target heart rate will flash, and then press UP, DOWN button
to set up your target heart rate. Press ENTER to confirm the value.
G. Press START/ STOP to begin exercise.

NOTE: During exercise, the user's heart rate value depends on
resistance level and speed. The heart rate control program is to
ensure your heart rate within the preset value. When the computer
detect your current heart rate is higher than preset, it will decrease
the resistance level automatically or you may slow down exercise. If
your current heart rate is lower than preset, it will increase resistance

and you may speed up.

@® User Profile Programs: CUSTOM1~CUSTOMS5(P11-P15)
A. Press UP, DOWN button to select the user.
B. Press ENTER to confirm your choice, and enter into time setting

window.

C. The time display will flash, and then press UP, DOWN button to
set up the desired time to do the exercise. Press ENTER to confirm
the value.

D. The distance will flash, and then press UP, DOWN button to set

up the desired distance value. Press ENTER to confirm the value.



E. The calories will flash, and then press UP, DOWN button to set
up the desired calories to be consumed. Press ENTER to confirm the
value.

F. The pulse will flash, and then press UP, DOWN button to set up
your desired target pulse. Press ENTER to confirm the value.

G. The first resistance level will flash, and then press UP, DOWN
button to set the desired load resistance. Press ENTER to confirm.
Then repeat above operation to set the resistance from 2 to 10.

H. Press START/ STOP to begin exercise.

The pulse recovery test is to compare your heart rate before and after
exercise. It is target to determine your heart strength via the
measuring. Please do the test as below:

A. Both your hands hold the pulse sensor or via wireless transmitter
belt to test the pulse(if applicable), the computer will display your
current pulse value.

B. Press RECOVERY to enter the pulse recovery test and the

computer program will enter the stop status.

TIME PULSE

360 p

\

C. Keep pulse detecting.

D. Time will count down from 60 seconds to 0 second.



E. When time reaches 0, the test result (F1-F6) appears on the

display.

F1=Excellent F2=Good F3=Fair F4=below average F5= No
Good F6=Poor
F. If the computer does not detect your current heart rate first,
pressing RECOVERY will not enter into pulse recovery test. During
the pulse recovery test, press RECOVERY to exit the test and return

to the stop status.

4. Pulse Measurement

Please place both your palms on the contact pads and the computer
will show your current heart beat rate in beats per minute (BPM) on
the LCD after 3~4 seconds. During the measurement, heart icon
will flash with simulative ECG showing.

Remark: During the process of pulse measurement, because of the
contact jamming, the measurement value may not be stable when
start, then it will return to normal level. The measurement

value cannot be regarded as the basis of medical treatment.

NOTE: If the computer is also equipped with wireless heart rate

measuring via the transmitter belt, and with hand pulse function, the



hand-measurement-signal-detecting is preferred.

Specifications

Speed KM/H: showing your current speed. Range: 0.0~999 KM/H.
RPM: showing the current rotate per minute. Range : 0~999.

TIME: the accumulative exercise time, range : 0:00~99M59S.

the preset time range is 5:00~99M00S. The computer will start to
count down from preset time to 0:00 with average time for each
resistance level. When it reaches to zero, the program will stop and
computer alarm. If you do not preset the time, it will run with one
minute decrement each resistance level.

DIST: the exercise accumulative distance. Range : 0.0 ~99.9 ~
999KM , the preset distance range :1.0~99.0~999. When the
distance reaches 0, the program will stop and the computer will
alarm.

CALORIE: he exercise accumulative calories burnt. Range : 0.0~
99.9~999 the preset calories range :10.0~90.0~990. When the
calorie reaches 0, the program will stop and the computer will

alarm.

PULSE: showing the exercise heart rate value.

Range: 60~240BPM(beat per minute), the preset target pulse range :



0~60~239BPM(beat per minute). When the computer detect your
current heart rate is higher than preset,The computer will alarm and
gleam. When the target pulse is 0, The computer close pulse alarm

function:

1,If the computer have wireless pulse receive , Please exactitude use

wireless pulse shoot.

2,If the compute wireless pulse and holds pulse Use at the same time ,
Computer Have the initiative to show holds pulse.

Colorful screen: Computer dormancy after, light and screen put out
together.

RESISTANCE LEVEL: showing level. Range:1~24

WATT: show the exercise watt,the interval should be 10,between

30-350

B ADAPTOR
INPUT: AC 230V

OUTPUT:8VDC 500mA



.
,“““

@ Garlando

GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1
15068 - Pozzolo Formigaro (AL) - ltaly
www.toorx.it - info@toorx.it

VV
;.—





